g@ RF Test Report of RRU3252 V321R001
Huawer FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252 Security Level: Public

Appendix A: Transmitter Output
Power
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\\.‘m RF Test Report of RRU3252 V321R001
FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

-
HUAWE

Security Level: Public

1 Result Table

1.1 Channel Power (Total)
NOTE: If applicable, the EIPR [W] = 10 * ((Channel Power [dBm] + Antenna Gain [dBi]) / 10 - 3), and the ERP [W] =
EIRP [W]/1.64.
EUT Conf. Each carrier Power Tatal Power Antenna EIPR EIPR Limit [W] Verdict
[dBm] [dBm] Gain [dBi] [dBm] [W]

EUT Conf. 1 33.93 33.93 18 51.93 156 1660 Pass
EUT Conf. 2 34.03 34.03 18 52.03 160 1660 Pass
EUT Conf. 3 34.22 34.22 18 52.22 167 1660 Pass
EUT Conf. 4 34.10 34.10 18 52.1 162 1660 Pass
EUT Conf. 5 37.22 37.22 18 55.22 333 3320 Pass
EUT Conf. 6 37.18 37.18 18 55.18 330 3320 Pass
EUT Conf. 7 37.28 37.28 18 55.28 337 3320 Pass
EUT Conf. 8 36.93 36.93 18 54.93 311 3320 Pass
EUT Conf. 9 40.05 40.05 18 58.05 638 6640 Pass
EUT Conf. 10 40.12 40.12 18 58.12 649 6640 Pass
EUT Conf. 11 40.41 40.41 18 58.41 693 6640 Pass
EUT Conf. 12 39.78 39.78 18 57.78 600 6640 Pass
EUT Conf. 13 38.05+41.26 42.96 18 60.96 1247 3320 Pass
EUT Conf. 14 38.21+41.30 43.04 18 61.04 1271 3320 Pass
EUT Conf. 15 38.43+41.53 43.26 18 61.26 1337 3320 Pass
EUT Conf. 16 38.65+41.41 43.25 18 61.25 1334 3320 Pass
EUT Conf. 17 42.07+36.55 43.14 18 61.14 1300 1660 Pass
EUT Conf. 18 42.00+36.04 42.98 18 60.98 1253 1660 Pass
EUT Conf. 19 41.98+36.23 43.00 18 61.00 1259 1660 Pass
EUT Conf. 20 42.12+35.91 43.05 18 61.05 1274 1660 Pass
EUT Conf. 21 39.96+40.16 43.07 18 61.07 1279 6640 Pass
EUT Conf. 22 40.03+40.26 43.16 18 61.16 1306 6640 Pass
EUT Conf. 23 40.16+40.23 43.21 18 61.21 1321 6640 Pass
EUT Conf. 24 40.22+40.04 43.14 18 61.14 1300 6640 Pass
EUT Conf. 25 36.85+37.03+40.14 43.06 18 61.06 1276 3320 Pass
EUT Conf. 26 36.99+37.05+40.15 43.09 18 61.09 1285 3320 Pass
EUT Conf. 27 37.18+37.15+40.42 43.31 18 61.31 1352 3320 Pass
EUT Conf. 28 36.89+36.95+39.78 42.87 18 60.87 1222 3320 Pass

1.2 Power Spectral Density

NOTE: If applicable, the EIPR [W/MHz] = 10 * ((Power Spectral Density [dBm/MHz] + Antenna Gain [dBi]) / 10 - 3),

and the ERP [W/MHz] = EIRP [W/MHZz] / 1.64.
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\\!m' RF Test Report of RRU3252 V321R001

Huawer FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252 Security Level: Public
EUT Conf. Power Spectral Antenna EIPR EIPR Limit Verdict
Density [dBm/0.1MHz] | Gain [dBi] [dBm/0.1MHZz] | [W/0.1MHZz] [W/0.1MHZz]
EUT Conf. 2 18.68 18 36.68 4.66 33.3 Pass
EUT Conf. 3 18.93 18 36.93 4.93 33.3 Pass
EUT Conf. 4 18.99 18 36.99 5.00 33.3 Pass
EUT Conf. 6 19.04 18 37.04 5.06 33.3 Pass
EUT Conf. 7 19.10 18 37.10 5.13 33.3 Pass
EUT Conf. 8 18.96 18 36.96 4.97 33.3 Pass
EUT Conf. 10 18.88 18 36.88 4.88 33.3 Pass
EUT Conf. 11 18.97 18 36.97 4.98 33.3 Pass
EUT Conf. 12 18.96 18 36.96 4.97 33.3 Pass
EUT Conf. 26 18.96 18 36.96 4.97 33.3 Pass
EUT Conf. 27 18.96 18 36.96 4.97 33.3 Pass
EUT Conf.28 18.92 18 36.92 4.92 33.3 Pass
2 TestPlot

NOTE: Only the test plots for the measurements of Spectral Density and Peak-to-Average Ratio are supplied.

21 Power Spectral Density

211 EUT Conf. 2

Start Stop
RBW Frequency Emission Limit Sweep
Frequency Frequency Detector Verdict
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FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

Security Level: Public

21.2 EUTConf.3

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
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FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

Security Level: Public

21.3 EUTConf. 4

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
2685 2690 0.1 | RMS 2687.235 M 18.99 45.2 1001
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FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

Security Level: Public

214 EUTConf.6

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
2500 2510 0.1 | RMS 2508.76 M 19.04 45.2 | Pass 1001
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FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

Security Level: Public

21.5 EUTConf.7

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
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FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

Security Level: Public

21.6 EUTConf.8

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
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FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

Security Level: Public

2.1.7 EUT Conf. 10

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
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55 -
50 -}
45 -}
40 -}
35 -
30 -}
25 -
-
g
,?‘ 15
A 10+
5
i
-
o~
5
]
7252;00 25‘01 25‘03 25‘04 25‘05 25‘06 25‘0? 25‘08 25‘09 25‘10 25‘1 1 25‘12 25‘13 25‘14 25‘15 25‘16 25‘17 25‘18 25‘19 25‘20
Frequency MKz
Report No: SYBH(R)00810858EB-1 Huawei Proprietary and Confidential Page 9 of 82

Copyright © Huawei Technologies Co., Ltd.




g% RF Test Report of RRU3252 V321R001

- .
HUAWE]

FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

Security Level: Public

2.1.8 EUT Conf. 11

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
2583 2603 0.1 | RMS 259576 M 18.97 45.2 | Pass 1001
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FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

Security Level: Public

219 EUT Conf. 12

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
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gm‘ RF Test Report of RRU3252 V321R001
FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252
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Security Level: Public

2.1.10 EUT Conf. 26

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
2537.938969
2500 2540 0.1 | RMS 18.96 452 | Pass 2000

M

85—

50—

45~

40-

35

30~

25—

20-|

Level (dBm)
i
R

—50-

55—

1 '
2500 202

'
2504

| '
2506 2508

'
2510

'
2512

|
2514

|
2516

'
2518

' '
2520 2522

Frequency (MHz)

|
2524

| '
2526 2528

|
2532

|
2534

'
2536

'
2538

|
2540

Report No: SYBH(R)00810858EB-1

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 12 of 82




g@ RF Test Report of RRU3252 V321R001
HUAWE]

FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

Security Level: Public

2.1.11 EUT Conf. 27

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
[MHz] [Hz] [dBm] [dBm] Point
[MHz] [MHZz]
2599.293147
2573 2613 0.1 | RMS M 18.96 45.2 | Pass 2000
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gm‘ RF Test Report of RRU3252 V321R001
FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

- .
HUAWE]

Security Level: Public

2.1.12 EUT Conf. 28

Start Stop
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict
[MHz] [Hz] [dBm] [dBm] Point
[MHz] [MHZz]
2665.887944
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Huawer FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252 Security Level: Public

Appendix B: Bandwidth
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g@ RF Test Report of RRU3252 V321R001
Huawer FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252 Security Level: Public

1 Result Table

1.1 Occupied Bandwidth

EUT Conf. Occupied Bandwidth [MHZz] Verdict
EUT Conf. 1 4.5102 Pass
EUT Conf. 2 4.5106 Pass
EUT Conf. 3 4.5104 Pass
EUT Conf. 4 4.5099 Pass
EUT Conf. 5 8.9985 Pass
EUT Conf. 6 8.9982 Pass
EUT Conf. 7 8.9980 Pass
EUT Conf. 8 8.9959 Pass
EUT Conf. 9 17.972 Pass
EUT Conf. 10 17.973 Pass
EUT Conf. 11 17.974 Pass
EUT Conf. 12 17.973 Pass
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g% RF Test Report of RRU3252 V321R001
Huawer FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252 Security Level: Public

2 TestPlot
21 Occupied Bandwidth

211 EUT Conf.1

hggitant Spectrum Analyzer - Dcoupied BW

g AL B

(B ALIGH OFF 10550 0 A Dec 24, 2013

E‘:Enfer Freg 2498500000 GHz Center Freq: 2. 495500000 GHz Radio Std: None Frequeney
Gae: L0 —— Trig:Free Run
Ol Gain:Low EAtten; 12 4B Radio Device: BTS

[ Ref Offset 41.46 dB
! Ref 35.00 dBm

lLog) -

{Center 2.490 GHz ' ' i ~ Span 12.5 MHz|
jRes BW 120 kHz VBW 1.2 MHz #5weep 5 5|

Occupied Bandwidth Total Power 34.9dBm

4.5102 MHz

Transmit Freq Error 1.614 kHz OBW Power 98.00 %

¥ dB Bandwidth 4.824 MHz x dB -26.00 dB
WSO ATATUS
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Huawer FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252 Security Level: Public

21.2 EUT Conf. 2

hggitant Spectrum Analyzer - Dcoupied BW
o AL i Ex 1 HEF RS 11;06: 45 &M Do 24, 2012
Center Freqg 2.502500000 GHz Center Freq: 2502500000 GHz Radio Std: None Frequency
Gane: LD —— Trig:Free Run
oIk Gain:Low EAtten; 12 4B Radio Device: BTS

[ Ref Offset 41.46 dB
! Ref 35.00 dBm

lLog) -

ey oy
T
e N
.
e

= N

{Center 2.503 GHz ' D ~ Span 12.5 MHz|
jRes BW 120 kHz VBW 1.2 MHz #5weep 5 5|

Occupied Bandwidth Total Power 34.7 dBm
4.5106 MHz

Transmit Freq Error 1.628 kHz OBW Power 98.00 %
¥ dB Bandwidth 4.824 MHz x dB -26.00 dB

ME0 GTATLS
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Huawer FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252 Security Level: Public

21.3 EUTConf.3

gt Spactrum Analyzer - Docupied BW
S L EXT REF (B ALIGH OF 113007 AM Dec 24, 3013
Center Freqg 2.593000000 GHz Center Freq: 2.593000000 GHz Radio Std: None
Gane: LD —— Trig:Free Run
oIk Gain:Low EAtten; 12 4B Radio Device: BTS

[ Ref Offset 4167 dB
! Ref 35.00 dBm

lLog) -

Frequency

T,
'Hrl-,.""_'__‘_m
— T

{Center 2.593 GHz ' ' i ~ Span 12.5 MHz|
jRes BW 120 kHz VBW 1.2 MHz #5weep 5 5|

Occupied Bandwidth Total Power 35.0 dBm

4.5104 MHz

Transmit Freq Error 1.173 kHz OBW Power 98.00 %

¥ dB Bandwidth 4.825 MHz x dB -26.00 dB
WSO ATATUS
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21.4 EUTConf. 4

hggitant Spectrum Analyzer - Dcoupied BW

I AL b

(B ALIGH OFF 1113345 A Dac 24, 2013

E‘:Enfer Freg 2.687500000 GHz Center Freq: 2 657500000 GHz Radio Std: None Frequeney
Gane: LD —— Trig:Free Run
Ol Gain:Low EAtten; 12 4B Radio Device: BTS

[ Ref Offset 41.74 dB
! Ref 35.00 dBm

lLog) -

Center Freq
2 BETS00000 GHz

{Center 2.688 GHz ' D ~ Span 12.5 MHz|
jRes BW 120 kHz VBW 1.2 MHz #5weep 5 5|

Occupied Bandwidth Total Power 35.1 dEBm
4.5099 MHz

Transmit Freq Error <448 Hz OBW Power 98.00 %
¥ dB Bandwidth 4.824 MHz x dB -26.00 dB

ME0 GTATLS
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Huawer FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252 Security Level: Public

21.5 EUTConf.5

hggitant Spectrum Analyzer - Dcoupied BW
o AL i Ex 1 HEF RS 104113 AM Do 24, 2012
Center Freqg 2.501000000 GHz Center Freq: 2501000000 GHz Radio Std: None Frequency
Gane: LD —— Trig:Free Run
oIk Gain:Low EAtten; 16 48 Radio Device: BTS

[ Ref Offset 41.46 dB
! Ref 40.00 dBm

lLog) -

! \
Lol Ll s
g T B i A —yy

| I

{Center 2.501 GHz ' D ~ Span 25 MHz|
jRes BW 240 kHz VBW 2.4 MHz #5weep 5 5|

Occupied Bandwidth Total Power 37.8dBm
8.9985 MHz

Transmit Freq Error 2.068 kHz OBW Power 98.00 %
¥ dB Bandwidth 9.595 MHz x dB -26.00 dB

ME0 GTATLS
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21.6 EUTConf. 6

hggitant Spectrum Analyzer - Dcoupied BW

I AL b

B ALIGH OFF 11;4%: 3 &M Dac 24, 2012

E:E nter Freag 2.505000000 GHz Center Freq: 2 505000000 GHz Radio Std: None Frequeney
Gane: LD —— Trig:Free Run
Ol Gain:Low EAtten; 16 48 Radio Device: BTS

[ Ref Offset 41.47 dB
! Ref 40.00 dBm

lLog) -

{Center 2.505 GHz ' D ~ Span 25 MHz|
jRes BW 240 kHz VBW 2.4 MHz #5weep 5 5|

Occupied Bandwidth Total Power 38.1 dEBm
8.9982 MHz

Transmit Freq Error 1.461 kHz OBW Power 98.00 %
¥ dB Bandwidth 9.595 MHz x dB -26.00 dB

ME0 GTATLS
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21.7 EUT Conf.7

hggitant Spectrum Analyzer - Dcoupied BW
o AL i Ex 1 HEF RS 133137 AM Dec 24, 2012
Center Freqg 2.593000000 GHz Center Freq: 2593000000 GHz Radio Std: None Frequency
Gane: LD —— Trig:Free Run
oIk Gain:Low EAtten; 16 48 Radio Device: BTS

[ Ref Offset 41.61 dB

i. I Ref 40,00 dBm
-- |

|

L[, S
e ———

I
|
|
|
|

{Center 2.593 GHz ' ' ~ Span 25 MHz|
jRes BW 240 kHz VBW 2.4 MHz #5weep 5 5|

Occupied Bandwidth Total Power 38.2 dEBm
8.9980 MHz

Transmit Freq Error 384 Hz OBW Power 98.00 %
¥ dB Bandwidth 9.596 MHz x dB -26.00 dB

ME0 GTATLS
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21.8 EUT Conf. 8

hggitant Spectrum Analyzer - Dcoupied BW
o AL i Ex 1 HEF RS 12327 AM Dec 24, 2012
Center Freqg 2.685000000 GHz Center Freq: 2685000000 GHz Radio Std: None Frequency
Gane: LD —— Trig:Free Run
oIk Gain:Low EAtten; 16 48 Radio Device: BTS

[ Ref Offset 41.76 dB
! ! Ref 40.00 dBm

Center Freq
2 BEG000000 GHz

|
L
?

1

LL L S, i

{Center 2.685 GHz ' ' ~ Span 25 MHz|
jRes BW 240 kHz VBW 2.4 MHz #5weep 5 5|

Occupied Bandwidth Total Power 38.0 dEBm

8.9959 MHz

Transmit Freq Error =1.187 kHz OBW Power 98.00 %
¥ dB Bandwidth 9.594 MHz x dB -26.00 dB
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21.9 EUTConf.9

hggitant Spectrum Analyzer - Dcoupied BW
Rl i EX T HEF [ ALIGH OF 957, AM D 24, 2012
Center Freqg 2.506000000 GHz Center Freq: 2506000000 GHz Radio Std: None Frequency
Gane: LD —— Trig:Free Run
oIk Gain:Low BAtten; 18 4B Radio Device: BTS

[ Ref Offset 41.47 dB
! ! Ref 43.00 dBm i _ _
Center Freq

2.608000000 GHz

|
"y e i
T T il i

{Center 2.506 GHz ' ' - Span 50 MHz|
jRes BW 470 kHz VBW 3 MHz #5weep 5 5|

Occupied Bandwidth Total Power 41.0 dBm
17.972 MHz

Transmit Freq Error 9.987 kHz OBW Power 98.00 %
¥ dB Bandwidth 19.13 MHz x dB -26.00 dB
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2.1.10 EUT Conf. 10

hggitant Spectrum Analyzer - Dcoupied BW
o AL i Ex 1 HEF RS 120022 PMDo: 24, 2012
Center Freqg 2.510000000 GHz Center Freq: 2510000000 GHz Radio Std: None Frequency
Gage: LD —— Trig:Free Run
oIk Gain:Low BAtten; 18 4B Radio Device: BTS

[ Ref Offset 41.46 dB
! Ref 45.00 dBm

]

|

E— Ty o
P e gl Tl Ly ]

{Center 2.51 GHz ' ' - Span 50 MHz|
jRes BW 470 kHz VBW 3 MHz #5weep 5 5|

Occupied Bandwidth Total Power 41.0 dBm
17.973 MHz

Transmit Freq Error 3.368 kHz OBW Power 98.00 %
¥ dB Bandwidth 19.13 MHz x dB -26.00 dB
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2.1.11 EUT Conf. 11

Agthent Spectrum Analyzer - Dooupied Bw
_:‘- L f EXT REF FiY
Center Freqg 2.593000000 GHz Center Freq: 2.593000000 GHz Radio Std: None
Gane: LD —— Trig:Free Run
Ol Gain:Low #Atten: 18 dB Radio Device: BTS

[ Ref Offset 4167 dB
! Ref 45.00 dBm

lLog) -

LIGH OF 05O P Dec 222, 201

{Center 2.593 GHz ' ' ' - Span 50 MHz|
jRes BW 470 kHz VBW 3 MHz #5weep 5 5|

Occupied Bandwidth Total Power 41.0 dBm
17.974 MHz

Transmit Freq Error -803 Hz OBW Power 98.00 %
¥ dB Bandwidth 19.13 MHz x dB -26.00 dB

ME0 GTATLS

Frequency
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2.1.12 EUT Conf. 12

hggitant Spectrum Analyzer - Dcoupied BW

I AL b

(B ALIGH OFF 10 1040 A Dec 24, 2013

E:E nter Frea 2.630000000 GHz Center Freq: 2 650000000 GHz Radio Std: None Frequeney
Gane: LD —— Trig:Free Run
Ol Gain:Low EAtten; 16 48 Radio Device: BTS

[ Ref Offset 41.74 dB
! Ref 45.00 dBm

lLog) -

Center Freq
2 60000000 GHz

{Center 2.68 GHz ' ' ' - Span 50 MHz|
jRes BW 470 kHz VBW 3 MHz #5weep 5 5|

Occupied Bandwidth Total Power 41.0 dBm
17.973 MHz

Transmit Freq Error =10.783 kHz OBW Power 98.00 %
¥ dB Bandwidth 19.12 MHz x dB -26.00 dB
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Appendix C: Band Edges Compliance
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gm‘ RF Test Report of RRU3252 V321R001
FCC ID: QISRRU3252B41, IC ID: 6369A-RRU3252

-
HLUAMWE]

Security Level: Public

1 Result Table

NOTE: The offset of measurement filter -3dB point may be considered when identifying the maximum emission for
e.g. the CDMA, WCDMA, WiMAX, LTE systems.

EUT Conf. Maximum Emission [dBm] Verdict
EUT Conf. 1 -34.521 Pass
EUT Conf. 2 -34.583 Pass
EUT Conf. 4 -35.487 Pass
EUT Conf. 5 -30.633 Pass
EUT Conf. 6 -30.282 Pass
EUT Conf. 8 -35.249 Pass
EUT Conf. 9 -17.159 Pass
EUT Conf. 10 -26.775 Pass
EUT Conf. 12 -24.686 Pass
EUT Conf. 13 -25.687 Pass
EUT Conf. 14 -29.456 Pass
EUT Conf. 16 -28.780 Pass
EUT Conf. 17 -21.225 Pass
EUT Conf. 18 -26.751 Pass
EUT Conf. 20 -30.823 Pass
EUT Conf. 21 -25.085 Pass
EUT Conf. 22 -25.610 Pass
EUT Conf. 24 -25.394 Pass
EUT Conf. 25 -33.811 Pass
EUT Conf. 26 -30.818 Pass
EUT Conf. 28 -30.840 Pass
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